Y INTERSPORT

THE HEART OF SPORT

E2.2
MAGNETIC ELLIPTICAL
STRIDER

ENGLISH MANUAL




Important Safety Information

Please keep this manual in a safe place for easy reference.

1.

N o

10.

11.
12.

13.

14.

15.

It is important to read this entire manual before assembling and using the equipment.

Safe and effective use can only be achieved if the equipment is assembled, maintained and used properly. It is your responsibility to ensure that
all users of the equipment are informed of all warnings and precautions.

Before starting any exercise program you should consult your doctor to determine if you have any medical or physical conditions that could put
your health and safety at risk, or prevent you from using the equipment properly. Your doctor's advice is essential if you are taking medication
that affects your heart rate, blood pressure or cholesterol level.

Be aware of your body's signals. Incorrect or excessive exercise can damage your health. Stop exercising if you experience any of the following
symptoms: pain, tightness in your chest, irregular heartbeat, extreme shortness of breath, lightheadedness, dizziness or feelings of nausea. If
you do experience any of these conditions you should consult your doctor before continuing with your exercise program.

Keep children and pets away from the equipment. The equipment is designed for adult use only.

Use the equipment on a solid, flat level surface with a protective cover for your floor or carpet. To ensure safety, the equipment should have at
least 0.6 meters of free space all around it.

Before using the equipment, check that the nuts and bolts are securely tightened.
The safety of the equipment can only be maintained if it is regularly examined for damage and/or wear and tear.
Warning the equipment must be installed on a stable base and properly leveled floor. Always use the equipment as indicated. If you find any
defective components while assembling or checking the equipment, or if you hear any unusual noises coming from the equipment during use,
stop immediately. Do not use the equipment until the problem has been rectified.
Wear suitable clothing while using the equipment. Avoid wearing loose clothing that may get caught in the equipment or that may restrict or
prevent movement.
The equipment has been tested and certified to EN957 under class H.C. Suitable for home use only. Maximum weight of user: 100kg. Braking
ability is independent of speed.
The equipment is not suitable for therapeutic use.

Care must be taken when lifting or moving the equipment so as not to injure your back. Always use proper lifting techniques and/or seek
assistance if necessary. Regular checking of the integrity of guards and safety devices.

Parents and those in charge of children should be aware of their responsibility around this equipment. The natural play instinct and fondness for
experimenting of children can lead to situations and use of the training equipment for which it is not intended.

If children are allowed to use the equipment their mental and physical development and above all their temperament should be taken in to
account. They should be supervised and instructed to the correct use of the equipment. The equipment is under no circumstances suitable as a
child’s toy.

All moveable accessories (eg. pedal, handlebar, saddle....etc.) require weekly maintenance. Check them before use every time. If anything
broken or loose, please fix them immediately. You may continue using bike after they return to good conditions.




PARTS LIST

P,.":‘CF:_T DESCRIPTIONMN QTY Pﬁg-r DESCRIPTION QTY
1. Main Frame 1 27. Allen key Bolt (MM10 x 25) 2
2. Rear Stabilizer 1 28. Spring Washer ({ 210) =2
3. Rear End Cap 2 29, Wwasher (210 ) 2
4. Front Stabilizer 1 30. Camage Bolt (M8 = 40) 4
5. Front End Cap =2 31. Connecting Shaft 1
5. Domed Mut (ME) a8 32. Camage Bolt (M8 x15]) 4
. Curved Washer (28) 12 33 Lower WWire 1
= Bolt (M8 = B60) 4 34 Upper WWire 1
9. Spring Washer (1/27) 2 35. Lower Cable 1
10. Safety MNut (1,27 1 36. Upper Cable 1
11, Safety Mut (1/27) 1 37 Front post 1
12, Crank (Left) 1 38. Tension Knokb 1
13, Crank (right} 1 39. Computer Holder 1

14RL. | Pedal Hinge Bolt (RSL) (1/27) 1 40. Computer 1
15. Spring Washer ( &10) e 41 Fix Screw 2
16. Mut { R0} 4 42 Bolt (MM10 > 50) 4
LEE Wwasher ( @210) El ElcH Foam Grip 2
18. Pedal (Left) 1 e Handle bar end cap 4
19 Pedal [ Right) 1 45 Handle bar 1
20. Pedal tubing [ Right) 1 A6, Foam Grip 2
27 Pedal Tubing (Left) 1 47 Vwasher ([ @8) 2
22 Wiawy Washer { @26xE@17.8x0.3) 4 48, Hex head bolt (MEBx25mm) 2
23. Left Handlekbar 1 49 Handle pulse 2
24 Right Handlebar 1 51. [ Washer (& 28X @16XTS._0) 2
25, Right Fixed Handlebar Left 1 52 Spring Washer ( &28) 4
25 Fixed Handlelbar 1

Eaw O© - ®

6# M8 (8X) 7# 08(12X)

©

8# M8x60(4x) 9# 1/2"(2X)

&

41# M5X10(2X) 15# 010(4X)

() C

1X)
@®

14L/R# (1X/1X) 22# (4X) 28# 010(2X) 10/11#1/2" (1X/1X)  16# M10 (4X) 0
© ¢ mp © ) ¢
17# 010@X)  27#MI10X25(2X) 29%# 010(2X) 31# (1X) 32# M8*15 4X) (2X)
® &= D)) —
AT# 08(2X) 30# M8x40(4x) 42# MLOX50(4x)  48#M8X25(2X)  52# 08(4X) 51# 028X016(2X)




EXPLODED-VIEW ASSEMBLY DRAWING




ASSEMBLY INSTRUCTIONS

STEP 2
STEP 1 Take the Front Post (37), assemble to the Main
Attach the Rear and Front stabilizer (2 Frame (1), first connect the Lower Sensor Wire
and 4) to the main frame (1) using four (33) to the Upper Sensor Wire (34), and attach the
sets of M8 domed nuts (6), @8 Upper Tension Cable (36) to the Lower Tension
Washers (7) and M8 X 60 Bolts (8). Hook (35), (as shown as the figure).

Attach the Front Post (37) to the Main Frame (1)
using four sets of Curved Washer (d8) (7) and
Carriage Bolt (M8 x15) (32).




STEP 3

Attach the left and right Pedal (19) &
(18) to the Pedal Tubing (20) & (21),
using 3/8” Hex Head Bolt (42), 98
washers (17), @10 Spring Washer (15)
and M10 Nut (16).

STEP 4

Fixing the left and right Handlebar (23&24) assembly to
the Front Post (37) inset the connecting shaft (31) and
then fit with @26x@17.8 Wavy Washer (22), D Washer @
28X Q16XT5.0 (51), 910 washer (29), @10 Spring
washer (28) and M10x 25 Fixing Bolt (27).

Then connect the Pedal rube (L&R) (20&21) to the
Crank using 1/2” Hinge Bolt (14L and 14R), @26x
@17.8 Wavy Washer (22), 1/2” Spring Washer (9), and
1/2” Safety Nut (10&11).

51

28 e
27 ¢

23

21

141




STEP5 STEP 6

Fit the Front Handlebar (45) to the Front Post clamp Slide the Right Fixed Handlebar (25) and Left Fixed
as shown, fix with two sets of @8 washer (47) and Handlebar (26) into the Right Handlebar (24) and
M8 x 25 Hex Head Bolt (48). Left Handlebar (23), and then fix with four sets of

M8x40 Carriage bolts (30), @8 Curved Washer (7),
@8 Spring Washer (52), and M8 Domed Nut (6).




STEP 7

Slide the Computer (40) down to the Computer
holder (39) situated at the top of Front post (37)
and fix using two fixing screws (41). Plug the
Sensor Wires (34) into the back of the Computer
(40). Plug the upper sensor wire (34) into the
computer. Plug the upper sensor wire (35) into
the computer as shown as the figure.

TENSION CONTROLL

Turn the tension knob by clockwise to
increase the resistance. To decrease the
resistance, turn the knob by anti-clockwise.




EXERCISE INSTRUCTIONS

Using your MAGNETIC ELLIPTICAL STRIDER will provide you with several benefits. It will improve your physical fithess, tone your muscles and, in
conjunction with a calorie-controlled diet, help you lose weight.

1.The Warm Up Phase

This stage helps get the blood flowing around the body and the muscles working properly. It will also reduce the risk of cramp and muscle injury. It is
advisable to do a few stretching exercises as shown below. Each stretch should be held for approximately 30 seconds, do not force or jerk your muscles

into a stretch - if it hurts, STOP.

INNER THIGH
FORWARD

BENDS CALF / ACHILLES

SIDE BENDS OUTER THIGH

2.The Exercise Phase

This is the stage where you put the effort in. After regular use, the muscles in your legs will become more flexible. Work at your own pace and be sure to
maintain a steady tempo throughout. The rate of work should be sufficient to raise your heartbeat into the target zone shown on the graph below.

Heart Rate

A
200 |.

This stage should last for a minimum of 190 Tl

12 minutes though most people start at
about 15-20 minutes

160 ~ - -l Maximum

140

120

100

80

85%

70%

- -l Cool down

65

70

> Age
75




3. The Cool Down Phase

This stage is to let your Cardio-vascular System and muscles wind down. This is a repeat of the warm up exercise e.g. reduce your tempo, continue for
approximately 5 minutes. The stretching exercises should now be repeated, again remembering not to force or jerk your muscles into the stretch.

As you get fitter you may need to train longer and harder. It is advisable to train at least three times a week, and if possible space your workouts evenly
throughout the week.

MUSCLE TONING

To tone muscle while on your MAGNETIC ELLIPTICAL STRIDER you will need to have the resistance set quite high. This will put more strain on your leg
muscles and may mean you cannot train for as long as you would like. If you are also trying to improve your fitness you need to alter your training program.
You should train as normal during the warm up and cool down phases, but towards the end of the exercise phase you should increase resistance making
your legs work harder. You will have to reduce your speed to keep your heart rate in the target zone.

WEIGHT LOSS

The important factor here is the amount of effort you put in. The harder and longer you work the more calories you will burn. Effectively this is the same as
if you were training to improve your fitness, the difference is the goal.

EXERCISE COMPUTER E

EXERCISE COMPUTER

FUNCTION BUTTON
MODE: Choose each functions by pressing mode key, in scan mode, press mode key can lock the current function. Press mode key and
hold 2 seconds to reset all functions figures.

FUNCTIONS

SCAN: The sequence of display: TMR—SPD— DST—CAL—PULSE. In scan mode, press mode key to choose other function. Automatically
scan through each mode in sequence every 6 seconds.

SPEED: Display current training speed, the maximum is 999.9KM/H.

TIME: Accumulates workout time from 0:00 to 99:00.

DIST: Accumulates total distance from 0.0 up to 999.9KM.

CAL: Accumulates calories consumption during training from 0.0 CAL to the maximum 999.9 CAL.

(This data is a rough guide for comparison of different exercise sessions which can not be used in medical treatment.)

PULSE: With pulse signal into for 5 seconds, the current pulse will display.

10




NOTE

1.

2.
3.
4

With no signal transmitted into the computer for 4 minutes, the computer will shut off the LCD display automatically, and all function
values will be reserved.

Monitor battery spec: 1.5V UM-4 OR AAA

If the computer display abnormally, please re-install the batter and try again.

When the display of LCD is weak, it mean the batteries need to be changed.

TROUBLE SHOOTING:

1.

Change the battery. To change the computer battery, please slide the computer from the computer holder, remove the battery cover
on the back of the computer console, and remove the batteries. Replace with AAA batteries. Finally put the cover back on the console,
and slide the computer back on the computer holder.

Computer not working correctly. If your computer is not working correctly, please check whether the lower sensor wire is connected
to the upper sensor wire, and make sure the upper sensor wire is plugged into the computer. When you have checked the above, and
the computer still not working, then please make sure the batteries are installed correctly in the computer and that the batteries are still
working.

No resistance. If there is no tension resistance on the bike, please make sure the upper tension cable is connected to the lower
tension cable.

MAINTENANCE

A .

Before using the bike, always make sure all bolts/nuts are fully tightened.

A spent battery is hazardous waste, please dispose of it correctly, and do not throw it in the trash.

When eventually you want to scrap the machine, you should remove the batteries from the computer, and dispose separately as
hazardous waste.

BATTERY DISPOSAL

A spent battery is hazardous waste - please dispose of it correctly and do not throw it in the trash.

When you eventually want to scrap the machine, you should remove the batteries from the computer, and dispose of them separately
as hazardous waste.

Keep batteries out of the reach of small children. Batteries are extremely dangerous when swallowed. If a battery has been swallowed,
seek immediate medical treatment.

| INTERSPORT ATHLETICS SA |
18-20 SOROU
15125 MAROUSI

GREECE +302102806019 11




Y INTERSPORT

THE HEART OF SPORT

E2.2
MATNHTIKO EAAEINTIKO

GREEK MANUAL




2HMANTIKEZ OAHI'IEZ AZQAAEIAZ

NapakaAoUpe QUAGETE auTo TO £YXEIPiIBIO O AOPAAEG HEPOG VIO VO PTTOPEITE Va avaTpé§eTe eOKOAa o€ aAUTO.

1.

ok

No

10.

11.
12.

13.

Eivalr onuavTiké va diafacete 0AGKANPO TO EYXEIPIOIO TTPIV TUVAPHUOAOYHOETE KAl XPNOIUOTIOINCETE TO HNXAVNUA. AGQAANG KAl ATTOTEAETUATIK
XPAON UTTOPEI va eTMITEUXOEI HOVO av TO uNXAvnua cuvapuoAoynBei, ouvTnpeital Kai XpnoigoTroleital cwaoTd. Eival otnv uBdvn oag va
Olao@aAioeTe OTI GAOI OI XPrOTEG TOU UNXAVAUATOG £X0UV EVNUEPWOET yia OAEG TIG TTPOEIOOTTOINTEIG KAl TIG TIPOQUAAEEIG.

Mpiv EekivAoeTe 0TTOI00NTTOTE TTPOYPANMA €EA0KNONG TTPETTEI VO GUUBOUAEUTEITE TO yIATPSO 0OG VIO VA £EAKPIBWOETE av BPIOKETTE € OTTOINDNTTOTE
I0TPIKA i} QUOIK KaTAoTaon TTou Ba ytmopouce va BEoel TNV uyeia A TNV ao@AAEId oag o€ Kivouvo, A TTou Ba oag eUTTOdICE va XPNOIUOTTOIEITE TO
pnxavnua cwoTtd. H cuuBouAn Tou yiatpoU oag €ival ouaiwdng av TTaipveTe @APPOKa TTou eTTNPEAGloUV Toug TTAAPOUG TNG KapdIAg aag, TNV TriEcn
oag A Ta emmireda xoAnoTepivng.

Na diveTe onuagia oTa CrPATa TOU CWHATOS aag. AavBacouévn 1 uTTepBOAIKA €€A0KNON UTTOPET va KAVEl KOKO OTNV UyEia 0ag. ZTAPATACTE TV
e€doknon av aioBavBeite KATTOIO ATTO TA TTAPAKATW CUUTITWHATA: TTOVO, GPIEINO aTo OTAB0G, appubuia, uTTEPBOAIKO AaxavIaoHa, TTOVOKEPAAO,
CaAada A aiobnua vauTtiag. Av aioBavBeite KATTOIa ATTO TIG TTOPATTAVW KATACTACEIG, TIPETTEI VA CUMPBOUAEUTEITE TO YIOTPO OAG TIPIV GUVEXIOETE UE TO
TPOYpPaAUHa EA0KNONS OaG.

Kpatdrte 1a maidid kail Ta {wa Jakpid atréd 1o pnxavnua. To unxdavnua £xer oxedlaoTei JOVO yia Xpron atro eVAAIKEG.

XPNOIUOTIOIEITE TO PNXAvNUa a€ OTABEPN ETTITTEDN ETTIPAVEIQ PE EvA TIPOCTATEUTIKO KAAUMMA yia To TTATwia A To XaAi oag. MNa va gioTe aiyoupol yia
nv

ao@AAeId 00g, TO unxavnua TTPETTEl va £Xel To AiyoTepo 0.6 pétpa yupw atré auTo.

MpIv XpNOIYOTTIOINCETE TO PNXAVNUA, EAEYETE OTI T PTTOUAGVIA Kal Ta TTAgINGdIa gival o@iypéva ge aoc@aAeia.

H ao@dA&ia Tou pnxavAiparog Ptropei va S1ac@alIoTel HOVO av To £CETACETE TOKTIKA Yia {NWIES Kal / 1) ¢BOpPEG.

Na XPnOIYOTIOIEITE TTAVTOTE TO PNXAVNUA OTTWG 0ag UTTOOEIKVUOUNE. AV BPEiTE EAATTWHATIKA EEOPTAUATA EVUW CUVAPHOAOYEITE 1] EAEYXETE TO
punxavnua, fj akoute acuvrBioToug BopURoug va TTpoépxovTal atrd To Pnxavnua Katd tn SIdpKEIa TG XPAONG, OTANATACTE AuéowG. Mn
XPNOIMOTTOIRCETE TO PNXAavnua PéXP! va emdlopBwOei To TTPORANUQ.

Na @opdte KatdAANAa pouxa OTav XPNOIUOTTIOIEITE TO INXAvNua. ATTOQEUYETE va QOPATE PapdId poUxa TTOU UTTOPEI va TTIaoToUV OTO INXAvnua n
TTOU PTTOPOUV Va TTEPIOPICOUV A va euTTodicouv Tnv Kivnon.

To punxavnua €xel eAeyxOei kai moTotroinBei oe EN957 1d¢ng H.C. KatdAAnAo pévo yia oikiakn xprion. Méyioto Bapog xpriotn: 100 kIAG. H
IKAvOTNTO PpevapiopaTog gival aveEdptntn atd Tnv TaxuTnTa.

To ynxavnua dev gival KATaGAANAo yia BepatreuTikn XpARon.

MpéTTel va TTPOTEXETE OTAV ONKWVETE f YETOKIVEITE TO INXAVNUA WOTE VA PNV TPAUUATIOETE TRV TTAATN  0aG. XPNOIYOTTOIEITE TTAVTA TIG KATAAANAEG
TEXVIKEG aviWwong Kai / ) va nTdaTte BorBeia av To KPIVETE aTTapaiTnTO.

OMla ta agaipoupeva TuApara (r.X. TeTdAIa, KABIopa. .. K.A.1T1.) xpeidfovTal eBdopadiaia ouvtripnon. EAEyETe Ta mavTa mpiv TN XpAon. Av KAtrolo
e€dpTna £xel OTTACEl 1] XOAOPWOEL, TTOPAKAAOUNE AVTIKATAOTAOTE TO Apeca. MTTopEiTe va XpnoIYOTTOINOETE TO EAAEITTTIKG 0ag OTaV £TTAVENDEI O€
KQAr katdoTaon.

13



PARTS LIST

P,?CF:_T DESCRIPTIONMN QTY Pﬁg-r DESCRIPTION QTY
1. Main Frame 1 27. Allen key Bolt (MM10 x 25) 2
2. Rear Stabilizer 1 28. Spring Washer ({ 210) =2
3. Rear End Cap 2 29, Wwasher (210 ) 2
4. Front Stabilizer 1 30. Camage Bolt (M8 = 40) 4
5. Front End Cap =2 31. Connecting Shaft 1
5. Domed Mut (ME) a8 32. Camage Bolt (M8 x15]) 4
. Curved Washer (28) 12 33 Lower WWire 1
= Bolt (M8 = B60) 4 34 Upper WWire 1
9. Spring Washer (1/27) 2 35. Lower Cable 1
10. Safety MNut (1,27 1 36. Upper Cable 1
11, Safety Mut (1/27) 1 37 Front post 1
12, Crank (Left) 1 38. Tension Knokb 1
13, Crank (right} 1 39. Computer Holder 1

14RL. | Pedal Hinge Bolt (RSL) (1/27) 1 40. Computer 1
15. Spring Washer ( &10) e 41 Fix Screw 2
16. Mut { R0} 4 42 Bolt (MM10 > 50) 4
LEE Wwasher ( @210) El ElcH Foam Grip 2
18. Pedal (Left) 1 e Handle bar end cap 4
19 Pedal [ Right) 1 45 Handle bar 1
20. Pedal tubing [ Right) 1 A6, Foam Grip 2
27 Pedal Tubing (Left) 1 47 Vwasher ([ @8) 2
22 Wiawy Washer { @26xE@17.8x0.3) 4 48, Hex head bolt (MEBx25mm) 2
23. Left Handlekbar 1 49 Handle pulse 2
24 Right Handlebar 1 51. [ Washer (& 28X @16XTS._0) 2
25, Right Fixed Handlebar Left 1 52 Spring Washer ( &28) 4
25 Fixed Handlelbar 1

=

6# M8 (8X) 7# 08(12X)

S

@m@@

8# M8x60( 4x) 9# 1/2"(2X)

[Cod

&

41# M5X10(2X) 15# 010(4X) O C

1X)
@®

14L/RH (1X/1X) 204 (4X)  28# 010(2X) 10/11#1/2" (1X/1X)  16# M10 (4X) 0

@ 6 © - - O
17# 010@X)  27#M10X25(2X) 29# 010(2X) 31 (1X) 32# M8*15 4X) @3
© @—mm Oimm @EE ® ™

a47# 08(2X) 30# M8x40( 4x) 42# M10x50( 4x)

48# MB8X25(2X)

52# 08 (4X)

51# 028X016(2X)

14



ANAAYTIKO AIATPAMMA ZYNAPMOAOIHZH2

15



OAHrIIEZ 2YNAPMOAOIH2HX

BHMA 1

2UuvOEaTE TOUG OUO OTABEPOTTOINTEG,
oTTio010 (2) KaI ETTPOOBIo (4) OTO KUPIWG
TAQiclo (1) XpNOIMOTTIOIWVTAG TECOEPQ
oeT BoAWTA TTadINadIa M8 (6), podEAEG
@8 (7) kai Bideg M8 X 60 (8).

BHMA 2

2UvVapPHOAOYROTE TOV EUTTPOCBIo opBooTdTtn (37) 0TO
KUpIo TTAdiolo (1), ouvdéovTag TTPWTA TO KATW TUAMA
Tou aIoOnTPa KaAwdiou (33) Ye TO TTAVW TUAUA TOU
aicOntpa KaAwdiou (34) kai £TTEITa CUVOEDTE TNV KATW
dkpn Tou KaAwdiou avtioTaong (36) 0To AyKIOTPO TOU
KATW TUAMOTOG Tou KaAwdiou avtiotaong (35), (6TTwg
paiveral oTnVv QIyoupaq).

MovTtdpeTe TOV euTTPOGOI0 0pBOOTATN (37) OTO KUPIO
TTAQioI0 (1) XpPNOIUOTTOIWVTAG TECTEPIG KAPTTUAWTEG
podENeG (D8) (7) kan Bideg (M8 x15) (32).

16



BHMA 3 BHMA 4

Mpooapu6oTe T0 apIoTEPS Kal Begi TTETAA (19) & MpocapudoTe TNV aplIoTepR Kai Se€id XeipoAaBn (23&24)

(18) otoug avrioToioug owAnveg (20) & (21), oToV euTTPOG0I0 GEova (37) EI0GYOVTaG TOV GUVSETIKO

xpnoigotroiwvrag Bideg M10*50 (42), D8 podéleg afova (31) kal ouvdéovTag pe F26xB17.8 KUPATIOTA

(17), D10 podéAeg TUTTOU Grover (15) kar M10 podéAa (22), podéAa Tutrou D & 28X B16XT5.0 (51), @10

Tagiuadia (16). podéAa (29), @10 podéAa TuTTOU Grover (28) kar M10x 25
Bidal (27).

2UvOEaTE TOUG OCWANVEG 0TAPIENG TwV TTETAA (L&R)
(20&21) pe Toug OTPOPANOPOPOUG AEOVEG
xpnoigotroiwvtag 1/2” Bideg dAAev (14L kai 14R), B26x
B17.8 KupaTIoTEG POdEAEG (22), 1/2” TUTTOU Grover (9) Kai
1/2” ragiuad aceaAeiag (10&11).

51

28
27

23

21

14L

17




BHMA 5

Eiodyete Tnv EpmrpooBia xeipoAapn
(45) otnv Baon Tng oToOV EUTTPOCBIO
opBooTdTn, OTTWGS PAIVETAI OTO
0X£€010, OUVOEDTE E BUO OET POOEAES
@8 (47) ka1 M8 x 25 Bideg e
TETPAYWVIOUEVO KEQAAI (48).

BHMA 6

TotmoBeTAOTE CUPTAPWTA TNV BECIA XEIPOAARN (25) kai TNV
aploTepn XeIPoAapn) (26) otnv de€id Baaon xelpoAaBnig (24) kal
apioTepr] Baon XeipoAapng (23) avTioToixa Kol OTEPEWOTE UE
Tégoepa o¢eT Bideg M8x40 (30), @8 KauTTUAWTEG PodEAES (7),
@8 podéheg TutTo Grover (52) kai ragiudadia M8 (6).

18



BHMA 7

MpooappooTte 10 KoutmouTep (40) OTn
Baon omipiEng (39) TTOU PBpiokeTal OTO
TAvW MEPOG TOU eUTTPOCBIoU 0pBoOTATN
(37) ka1 OTEPEWOTE  XPNOIYOTIOIWVTAG dUO
Bideg oTepéwong (41). 2uvdéoTe TOV
ai00nTpa kKaAwdiou (34) oTo TTIOW PEPOG
Tou KouTmiouTtep (40), ouvdéaTte 1O TTAvVW
Mépog TOou aioBnTApa kaAwdiou (34) oTto
KOMTTIOUTEP. ZUVOEDTE TO TTAVW PEPOG TOU
aicbnmpa kaAwdiou (35) 01O KOUTTIOUTEP,
OTTWG YaiveTal aTo TTAAIVO OXEDIO.

PYOMIZH ANTIZTAZHZ

lNupioTe Tov emAoyéa puBuiong de€1I60TPOPQ,
YIO VO QUENOETE TNV OKANPOTNTA KAl
apIoTEPOOTPOPA VIO VA UEIWOETE TV
OKANPOTNTA OTA TTETAAIAL.

19



OAHTI'IEZ AZKHZEQN

To va xpnoiyoTtroleite To eEAAEITTTIKG 0ag Ba aag TTapEXEl APKETA 0QEAN, Ba BEATILWOEI TN QUOIKH 0OG KATAOTAON, Ba TOVWOEI TOUG HUEG KAl O€ OUVOUAO O
ME pia diaita eAéyyou Bepuidwv Ba cag Bonbrioel va xaoete Bapog.

1. ®daon MpoBépuavongAuTo To oTadio Ba Boneriasl TN POor TOU CiNATOG G GAO TO GWHA Kal TOUG pUES va SOUALUOUV CWOTA. Oa PEITE! £TTIONG TOV
KivOuvo KpAUTTaG 1] TPQUUOTIOPOU TWV JUWV. 206 CUPBOUAEUOUNE va KAVETE OPICUEVES AOKAOEIG Stretching (TEVIWNATOG) OTTWG PaiveTal TTAPAKATW.
KdaBe téviwpa mrpétrel va yivetal yia mepittou 30 deutepOAeTTTa. Mnv TECETE ) TPABAEETE ATTOTOUA TOUG HUEG OAG O€ KATTOIO TEVTWHA — AV TTOVATE,

STAMATHETE.
ﬁ INNER THIGH
BENDS EZQTEPIKOX MHPOS

MMPOZTINE
SIDEBENDS KAMWEIZ  OQUTER THIGH TENTQMA KNHMHZ / TTEPNAS

MAAINES KAMWEIZ E=QTEPIKOZ MHPOZXZ

CALF/ACHILLES STRETCHES

2. ®don E€doknong

2’ autd To OTAdIO piXveTE OAN TNV TTPOCTIABEIG 0ag. ETreira atrd TAKTIKN XPrRon, Ol UES TwV TTodIWV aag Ba yivouv 1o eUAUyIoTol. AOUAEWTE PE TN OIKN
oag TaxutnTa Kal BeBaiwbeite 611 diatnpeite oTaBepd pubuod kartd Tn didpkeia TNG Aoknaong. O pubudg TNG €£A0KNONG TTPETTEI VA €ival APKETOG LOOTE VA
aveBaoel Toug TTaApoug Tng Kapdidg oag (heart rate) yéoa otn {wvn oTdXou (target zone) 6TTWG PaiveTal 0TO dIAYPAUUA TTAPOAKATW.

Heart Rate

A
200 |.

AuTO TO OTAdIO TTPETTEI VA DIAPKET TO 180 el
AiyéTepO 12 AeTTTd, €vTOUTOIG OI
TTEPIOTOTEPOI AVOPWTTOI EEKIVAVE OTA

15-20 AetrTa. 10

160 T T T -~ _mMaximum

85%

1% 70%

100

H Cool down

80

> Age

20




3. ®aon XaAdpwonc

Autd 10 0TAdI0 Ba emmITPEéWel 0TO Kapdlayyeliakd oag ZUoTNPA KAl TOUG JUEG 0OG va ETTIOTPEWOUV OTNV ApxIKA TOUg KatdoTaon. AuTh gival pia
emavadAnwn Tng doknong TTPoBEpPavong Tr.X. MEIWOTE TO pUBUO 0dg, ouveXioTe yia TTEPITTOU 5 AeTTTd. Ol AOKNOEIG TEVTWUATOG Ba TTPETTE
TWPA va eTavainedoulv, kai TTAAI va BupunBeite va unv ECETE ) TPABAEETE ATTOTOUA TOUG HUEG 0AG OE KATTOIO TEVTWHA.

KaBwg Ba BeATILVETE TN POPUA OOG IOCWG XPEIOOTEITE VA ELOOKEIOTE yIa TTEPICCOTEPO XPAVO Kal TTIo OKANPA. 2ag oupBouAsloupe va
e€aokeioTe TOUNGXIOTOV TPEIG POPEG TNV ERDdOPAdA Kal, av auTo gival dBuvaTo, TOTTOBETACTE TIG EEOOKNTEIG 0aG KATA ioa Xpovikd diaoThpaTa
péoa otnv efdoudada.

TONQZH MYQN

o va TOVWOETE TOUG PUEG aag KAt Tnv e€AoKNoN PE TO EAAEITTTIKO 0ag, Ba xpelaoTei va pubuioeTe Tnv avtioTaon o€ uwnAr TiuR. Auté 6a
QOKNOoE€I EYaAUTEPN TTIEGN OTOUG PUEG TWV TTOBIWV 0ag Kal TBavwg va onuaivel 0TI dev PTTOPEITE va e€aaknBeite yia 600 xpdvo Ba BEAaTe. Av
ETTIONG TTPOCTTABEITE VA PEATIWOETE TN QOPPA GAG, TIPETTEI VA EVAAAAOGCETE TO TTPOYPAUUA EAOKNONG 0OG. Oa TTPETTEl VA EEATKEICTE PUTIOAOYIKA
Katd T SIApKEIa TwV QACEWV TNG TTPOBEPUAvVONG Kai TG XaAdpwang, AAAG TTPOG TO TEAOG TNG PACNG TNG ££A0KNONG TTPETTEI VA AUEAVETE TNV
avTioTaon KAvovTag Ta TAdIa 00 va SOUAEUOUV TTIO OKANPA. Oa TTPETTEl VA PEIWCETE TNV TaxUTNTA 00g yia va dIaTnproeTe TOUG TTAAUNOUG TNG
kapdIdg oag péoa otn Cwvn oTOXOU.

XAZIMO BAPOYZX

O onuavTikdg TTapdyovtag 0w ival To TTOOO TNG TTPOaTTABEIaG TTou KATARAAAETE. OGO TTI0 OKANPG KAl 600 TTEPIGOOTEPO XPOVO DOUAEUETE, TOCO
TEPIOOOTEPEG BePideg Ba XdoeTe. TNV TTPAYUATIKOTATA €ival TO iBI0 oav va KAvaTte €£A0KNON yia va BEATILWOETE TN @OpUa 0ag, n diagopd cival
OTO OKOTTO.

XEIPIXMOZ KOMIIOYTEP ﬁ

AEITOYPIIEZ KOYMIMIQN

MODE: EmA£&€ETe KGBe AciToupyia TTATWVTAG TO KOUUTTI, OTNV AgIToupyia scan. MNaTwvTag 10 KEVTPIKO KOUUTTI JTTOPEITE VO
KAEIBWOETE TNV TpEXouaa AciToupyia. MaTrioTe TO KEVTPIKO KOUWUTT YIa 2 SEUTEPOAETTTA TTAPOTETAPEVA VIO VA ETTAVAPEPETE OAEG
TIG A€ITOUpPYiEG.

21



AEITOYPIIEZ

Auto Scan ZAPQzH
A@ou BéoeTe o€ AsiToupyia To KOUTTIOUTEP g@avifovTal BIadoXIKG OAES o1 AsiToupyieg (XpOvog- TaxUTNTA-aTTO0TACN- OEPUIOEG -
TTaAMOI) N KABE pia yia 6 deuTepOAETTTA.

Speed TAXYTHTA
Epgaviel Tnv Tpéxouca Taxutnta Katd Tn didpkeia Tng e§doknong atmd 0.00 £€wg 999.9xAu/wpa.

Time XPONOZ
EpgaviCel Tov ouvoAikd Xpovo katd 1n didpkeia NG e€aoknong atréd 0.00 £€wg 99.00 Aetrtd.

Distance AMNOXZTAZzH
Epogavicel Tnv Tpéxouca amoécTaon katd tn didpkeia TG e€doknong atmo 0.0 £éwg 999.9xAu

Calories ©OEPMIAEX
Epgaviel Tnv katavaAwon Bepuidwv katd n didpkela TnG e€doknang atmo 0.00 éwg 9999 Bepuidec.

Pulse MAAMOI
Epgaviel Toug TTaApoUg TG Kapdidg Tou XpAoTn avda 5 deuTepOAeTITa KaTd TN OIGPKEIA TNG £€a0KNONG.

NOTE

1. Ooo o XpAoTNnG KAvel aokOEIG , N 006vn Ba deixvel aUTOPATA TIG TIMEG.OTAV OTAPATHOEI Va KAVEI Xprion TTavw o1t 4 AeTTTd n
086vn Ba oBroel kal OAeg o1 TINEG Ba kpaTnBoUv oTn PvAuN Tou KouTToUuTep. OTav 0 XpAoTng ava apxioel va Kavel xprion n o08évn
Ba avayel Eava.

2. TomoBetAoTE dUO ptTartapieg 1.5V UM-4 3 AAA oTnv Brkn oTo TTiow PEPOG TOU KOUTTIOUTEP.

3. (‘Omrote Ba agaipouvTal o1 utraTapieg Oa pndevifovTtal OAEG oI TINEG AEITOUPYIWV.)

4. Edv o uttoAoyIoTNG ePavioel Kevd, EyKaTtaoTAOTE ava TNV uTratapia kai SokiudoTe Eava.

5. Ortav n 06évn LCD ¢ival aduvapn, auté onuaivel 0Tl oI PTTatapieg TTPETTEI va aAAGEouV.

22



ENIAYZH MPOBAHMATQON

1. AAAayn grratapiwyv: Mo va aAAGEETE TIG PTTATAPIEG TOU KOPTTIOUTEP, TTAPAKOAW BYAATE TO KOUTTIOUTEP ATTO TNV BACN Tou,
aQaIPEOTE TO KAAAUPA Kal TIG TTOAIEG UTTATOPIEG. AVTIKATAOTACETE PE KAIVOUpIEG UTTatapieg AAA . TEAOG TOTTOBETAOTE TO KAAAUPHA
OTO KOMTTIOUTEP KaI ETTEITA TOTTOBETAOTE TO KOUTTIOUTEP {ava atnv Bdon Tou.

2. To kopTriouTep dev AEITOUPYEI CWOTA: Av TO KOUTTIOUTEP OV AciToupyei EAEYETE av TO KATW PEPOG Tou KaAwdiou eival ouvdedeuévo
ME TO TTAVW PEPOG Kal ETTEITA EAEYETE OTI TO ETTAVW KAAWDIO gival ouvdedePEVO 0TV UTTOBOXNA TOU KOUTTIOUTEP. Edv €xeTe eAEyEel Ta
TTAPATTAVW KOl TO KOPTTIOUTEP £§aKOAOUBET va un Asitoupyei BeBaiwdeite av ol ytratapieg xpeiddovral avrikardoTaon n r mapoxn
PEUUATOG(UETAOXNMUATIOTHG) TOU EAEITTTIKOU £QOCOV €ival NAEKTPOPAYVNTIKO £XEI OUVOEDEI CWOTA OTO PNXAVNUO WOTE TO KOUTTIOUTEP
va AEITOUPYEI.

3. Agv uttdpXel avTioTaon. Av dsv UTTAPXEI avTioTaon TAVUONG OTO EAAEITTTIKG, BERaIwBEiTE OTI TO Gvw KAAWDIO TNG avTioTAoNng €ival
ouVvOEedEPEVO CWOTA PE TO KATW PEPOG.

2YNTHPHZH

1. Tlpiv ekkIVAOETE TO pNXAvNua BePaiwBeite OTI ExeTE TOTTOBETACEI CWOTA OAEG TIG BideG Kal Ta TTAgINADIA.
2. O xpnoipotroinuéveg ptratapieg sivar emkivouva amépAnta. MapakaAeioBe va Tig d1aBéTeTe 0 KABOUG AVAKUKAwONG Kal Xl 0Ta OKOUTTIOIA.

3. ‘Otav Ba BéAeTe va TTETAEETE TO PNXAVNUA , AQAIPECTE TIG UTTATAPIEG ATTO TO KOPTTIOUTEP KAl TTETALTE TIG EEXWPIOTA 0€ KOO avAKUKAWGONG.

23



EFTYHZH /MOAHAATQN/ EAAEINTIKQN

H eyyonon 1oxuel yia 600 (2) étn a1réd TRV nuepounvia ayopdg Tou TpoidvTog

* H eyyunon KaAUTITEl TUXOV KATAOKEUAOTIKO AABOG.

e Htuxov avrikardotacn aviaAAaKTIKOU gival OTNV KPion TwV TEXVIKWV.

*  H ouvapuoAdynan,o €AeyXog ,emIRapUVEl XPNUATIKA TOV KATAVOAWTH.

* H emiokewn ToU TEXVIKOU TTEPAV TWV 14 NUEPOAOYIOKWY NUEPWY OTTO TNV NUEPOPNVIa ayopdg TTIBAPUVEI XPNMOTIKA TOV KATAVAAWTA PE TNV
EKAOTOTE XPEWON ATTO TNV ETAIPEIA .

+  EKTOG Opiwyv TOU service To unXavnua 8a attoaTEAAETAI GTO KEVTPIKO Service.

1. BAAGBNn péoa og 14 nuépeS atmo TNV nuepopnvia ayopdg Ba TTapaAauBAVETE JECW PETAPOPIKING aTTO TOV XWPO TOU TTEAATN. Z€ aUTA TNV
TTEPITITWON Ta £€€00a PETAPOPAG Bapuvouv Tnv eTalpeia.(EQocov gival uTTaImIOTNTA TNG CUCKEUNG ).

2. BAABN peTa TiG 14 nuEPES aTrd TNV NUEPOMPNVIa ayopdc Ba JETAPEPETE ATTO TOV TTEAATN OTNV METAQYOPIKN eTaipeia . Ta £€oda peTagopds atmo
TNV METAPOPIKI MEXPI TO Service Kail To avTioTpo@o Bapuvouv Tnv eTaipeia. (E@oaov gival uTTaITIOTNTA TNG GUCKEUNRG).

* Heyyunon ioxuel évo yia Tov TTPWTO ayopaaoTr TOU TTPOIOVTOG.

* Heyyunon ioxuel uévo €av 10 TTPOIGV AEITOUPYEI OE OTTITI-ECWTEPIKO XWPO Kal OXI O€ YUUVAATHPIA, GUAAOYOUG, KOIVOXPNOTOUG, EEWTEPIKOUG
XWPOUG K.q.

* Hemokeun omroiaadATroTte BAARNG TTPAYUATOTIOIEITAI TO CUVTOUOTEPO dUVATOV.

+  KdB¢ atraitnon amolnuiwaong Tou TTEAATN, €iTe Adyw EAAEIYNGS avTAAAGKTIKWY €iTe AOyw KaBUCTEPNONG ETTIOKEUNG, Oev gival duvarr).

+  Ta é€oda peTagpopdg Tou TTPOoIOVTOG aTTd i TTPOG TO CUVEPYEIO TNG AVTITTPOCWTTEIOG Ba TTIBAPUVOUY ToV TTEAATN £QOCOV Eival UTTAITIOTATA TOU.

H EFCYHZH AEN IZXYEI

«  Ortav n BAGBN TTPoAABE atrd Kakr Xprion i Kaki ouvtripnon.

+ ETriong n eyyunon dgv KaAUTITEl avoAwaoIpa & UAIKA TPIRG OTTWG TTAACTIKG PEPN, TTETAAIQ, HETAOXNUATIOTEG,INAVTEG,a@pwdn PépN T OTTOIO
@OBeipovTal atrd TNV Xpron f aAANg aitiag.

* Heyyunon dev kaAUTITEl BAGRN a1T6 UTTAITIOTNTA N €E0UCIOOOTNHEVWY ATOUWY VIO TNV ETTIOKEUN .

* Heyyunon &ev kaAUTITEl BAGRN TTOU TTPONABE aTTd KOKA OUVOPUOASGYNOT.

« Tia va 1ox0gl N eyyunan TPETTEl va guvodeleTal aTrd Tnv atmodeign ayopdg.

2& OAEC TIC TTOPATTAVW TTEPITITWOEIC O XPNROTNG ETTIRAPUVETAI UE TO KOOTOC ETMIOKEWYNCS KAl AVTAAAOKTIKWYV.

* Hetaipeia kal 0 ei0aywy€ag dev euBUvovTal yia TUXOV TUTTOYPOQIKG AdON.
+  To mpoidv éxel ykpion KukAogopiag otnv EupwTraikr Kovétnta, CE

INTERSPORT ATHLETICS SA
18-20 SOROU
15125 MAROUSI

GREECE +302102806019

24




Y INTERSPORT

THE HEART OF SPORT

E2.2
BICICLETA MAGNETICA
ELIPTICA

ROMANIAN MANUAL




INSTRUCTIUNI DE SIGURANTA IMPORTANTE

Va rugam sa pastrati acest manual intr-un loc sigur, astfel incat sa puteti avea acces la el cu usurinta.

1.

»

o

11.
12.

13.
14.

Este important sa cititi intregul manual Tnainte s& asamblati si sa folositi echipamentul. Utilizarea sigura si eficienta poate fi realizatd numai in cazul
in care echipamentul este asamblat, intretinut si utilizat Tn mod corespunzator. Este responsabilitatea dumneavoastra sa va asigurati ca toti
utilizatorii echipamentului sunt informati cu privire la toate avertismentele si masurile de precautie.

Inainte de a incepe orice program de exercitii trebuie s& va consultati cu medicul dumneavoastra pentru a stabili daca aveti vreo conditie medicala
sau fizica care ar putea sa va puna in pericol sanatatea sau siguranta sau care v-ar putea impiedica sa utilizati Tn mod corespunzator
echipamentul. Sfatul medicului dumneavoastra este esential daca luati medicamente care va afecteaza ritmul cardiac, tensiunea arteriald sau
nivelul colesterolului.

Acordati importanta semnalelor corpului dvs. Antrenamentul excesiv sau efectuat in mod eronat va poate afecta sanatatea. Puneti capat
antrenamentului daca simtiti vreunul dintre urmatoarele simptome: durere, senzatie de strangere in piept, aritmie, gafait excesiv, durere de cap,
ameteli sau greata. Daca aveti una dintre aceste senzatii, consultati-va medicul inainte de a continua programul de exercitii fizice.

Tineti copiii si animalele departe de aparat. Aparatul este proiectat pentru a fi utilizat doar de catre adulti.

Folositi echipamentul pe o suprafata plana, stabila, cu un Tnvelis de protectie pentru podea sau un covor. Pentru a fi siguri de siguranta
dumneavoastra, aparatul trebuie sa fie la cel putin 0,5 metri in jurul acestuia.

Tnainte de a utiliza aparatul, verificati daca buloanele si piulitele sunt bine stranse.

Siguranta aparatului poate fi garantata doar daca verificati in mod regulat daca a suferit pagube si/sau deteriorari.

Folositi intotdeauna aparatul conform indicatiilor. Daca gasiti vreo componenta defecta in timp ce il asamblati sau verificati aparatul sau daca auziti
zgomote neobisnuite de la aparat in timpul utilizarii acestuia, opriti-va imediat. Nu utilizati aparatul pana cand nu se repara problema.

Purtati imbracaminte potrivitd cand utilizati aparatul. Evitati hainele largi care se pot prinde de aparat sau care pot restrictiona sau bloca miscarea.

. Aparatul a fost testat si are certificatul EN957 clasa H.C. Potrivit numai pentru uz casnic. Greutatea maxima a utilizatorului: 100 kg. Capacitatea de

franare este independenta de viteza.

Aparatul nu este adecvat pentru utilizare terapeutica.

Trebuie sa aveti grija cand ridicati sau mutati aparatul ca sa nu va raniti spatele. Utilizati intotdeauna tehnicile adecvate de ridicare si/sau solicitati
ajutor daca considerati necesar.

Toate piesele detasabile (de ex. pedale, scaun ... etc) necesita intretinere saptamanala.

Verificati totul Thainte de utilizare. Daca vreun accesoriu a fost rupt sau slabit, va rugam sa il

nlocuiti imediat. Puteti utiliza aparatul eliptic atunci cand acesta va fi din nou in buna forma.

26



PARTS LIST

P,?CF:_T DESCRIPTIONMN QTY Pﬁg-r DESCRIPTION QTY
1. Main Frame 1 27. Allen key Bolt (MM10 x 25) 2
2. Rear Stabilizer 1 28. Spring Washer ({ 210) =2
3. Rear End Cap 2 29, Wwasher (210 ) 2
4. Front Stabilizer 1 30. Camage Bolt (M8 = 40) 4
5. Front End Cap =2 31. Connecting Shaft 1
5. Domed Mut (ME) a8 32. Camage Bolt (M8 x15]) 4
. Curved Washer (28) 12 33 Lower WWire 1
= Bolt (M8 = B60) 4 34 Upper WWire 1
9. Spring Washer (1/27) 2 35. Lower Cable 1
10. Safety MNut (1,27 1 36. Upper Cable 1
11, Safety Mut (1/27) 1 37 Front post 1
12, Crank (Left) 1 38. Tension Knokb 1
13, Crank (right} 1 39. Computer Holder 1

14RL. | Pedal Hinge Bolt (RSL) (1/27) 1 40. Computer 1
15. Spring Washer ( &10) e 41 Fix Screw 2
16. Mut { R0} 4 42 Bolt (MM10 > 50) 4
LEE Wwasher ( @210) El ElcH Foam Grip 2
18. Pedal (Left) 1 e Handle bar end cap 4
19 Pedal [ Right) 1 45 Handle bar 1
20. Pedal tubing [ Right) 1 A6, Foam Grip 2
27 Pedal Tubing (Left) 1 47 Vwasher ([ @8) 2
22 Wiawy Washer { @26xE@17.8x0.3) 4 48, Hex head bolt (MEBx25mm) 2
23. Left Handlekbar 1 49 Handle pulse 2
24 Right Handlebar 1 51. [ Washer (& 28X @16XTS._0) 2
25, Right Fixed Handlebar Left 1 52 Spring Washer ( &28) 4
25 Fixed Handlelbar 1

=

6# M8 (8X) 7# 08(12X)

S

@m@@

8# M8x60( 4x) 9# 1/2"(2X)

[Cod

&

41# M5X10(2X) 15# 010(4X) O C

1X)
@®

14L/RH (1X/1X) 204 (4X)  28# 010(2X) 10/11#1/2" (1X/1X)  16# M10 (4X) 0

@ 6 © - - O
17# 010@X)  27#M10X25(2X) 29# 010(2X) 31 (1X) 32# M8*15 4X) @3
© @—mm Oimm @EE ® ™

a47# 08(2X) 30# M8x40( 4x) 42# M10x50( 4x)

48# MB8X25(2X)

52# 08 (4X)

51# 028X016(2X)

27



SCHEMA ANALITICA DE ASAMBLARE

28



INSTRUCTIUNI DE MONTARE

PASUL 1

Conectati cei doi fixatori, posterior (2) si
frontal (4) pe cadrul principal (1) utilizand
patru seturi de piulite cu bolta M8 (6)
saibe @8 (7) si suruburi M8 X 60 (8).

PASUL 2

Asamblati stalpul frontal (37) pe cadrul principal (1),
conectand inainte partea inferioara a cablului
senzorului (33) cu partea superioara a cablului
senzorului (34) si apoi conectati marginea inferioara a
cablului de rezistenta (36) la céarligul partii inferioare a
cablului de rezistenta (35), (conform schitei).

Montati stalpul frontal (37) pe cadrul principal (1)
utilizand patru saibe curbate (d8) (7) si suruburi (M8 X
15) (32).

29



PASUL 3

Adaptati pedala stanga si dreapta (19) & (18)
pe tuburile corespunzatoare (20) & (21),
utilizadnd suruburi M10*50 (42), I8 saibe (17),
@10 saibe tip Grover (15) si M10 piulite (16).

PASUL 4

Adaptati manerul stang si drept (23&24) pe arborele frontal (37)
introducand arborele de conectare (31) si conectand cu @26xJ17.8
saiba ondulata (22), saiba tip D & 28X @16XT5.0 (51), @10 saiba
(29), 910 saiba tip Grover (28) si M10x 25 surub (27).

Conectati tuburile de suport a pedalelor (L&R) (20&21) cu arborii
cotiti utilizand 1/2” suruburi Allen (14L si 14R), @26x @17.8 saibe
ondulate (22), 1/2” tip Grover (9) si 1/2” piulita de siguranta
(10&11).

30



PASUL 5

Introduceti manerul Frontal (45) pe baza lui
pe stalpul frontal, conform schitei, conectati
cu doud seturi de saibe @8 (47) si M8 x 25
suruburi cu cap patrat (48).

PASUL 6

Montati prin glisare manerul drept (25) si manerul stang
(26) la baza manerului drept (24) si la baza méanerului
stang (23) corespunzator si fixati cu patru seturi de suruburi
M8x40 (30), I8 saibe curbate (7), @8 saibe tip Grover (52)
si piulite M8 (6).

31



PASUL 7

Adaptati computerul (40) pe baza de suport
(39) situatd pe partea superioara a
stalpului frontal (37) si fixati utilizdnd doua
suruburi de fixare (41). Conectati cablul
senzorului (34) la partea posterioara al
computerului  (40), conectati partea
superioara a cablului senzorului (34) la
computer. Conectati partea superioara a
cablului senzorului (35) la computer,
conform schitei alaturate.

REGLAREA REZISTENTEI

Rotiti selectorul de setare spre dreapta, ca sa
creasca rezistenta si spre stanga ca sa
reduceti rezistenta la pedalare.




INDICATIILE CALCULATORULUI E

FUNCTIILE BUTONULUI:
MOD: Selectati fiecare functie apasand butonul in modul scanare. Prin apasarea butonului central puteti bloca functia
curenta. Tineti apasat butonul central timp de 2 secunde pentru a reseta toate funcitiile.

FUNCTII:
Auto Scan (SCANARE AUTOMATA)

Dupa ce porniti calculatorul, sunt afisate toate functiile (timp-viteza-distanta-calorii- ritmul cardiac), fiecare timp de 6 secunde.

Speed (VITEZA)

Afiseaza viteza curenta in timpul exercitiului de la 0,00 la 999,9 km/h.
Time (TIMPUL)

Afiseaza timpul total in timpul exercitiului de la 0,00 la 99,00 minute.
Distance (DISTAN'[A)

Afiseaza distanta curenta in timpul exercitiului de la 0,0 la 999,9 km.
Calories (CALORII)

Afiseaza consumul de calorii in timpul exercitiului de la 0.00 la 9999 calorii.
Pulse (RITMUL CARDIAC)

Afiseaza pulsul utilizatorului la fiecare 5 secunde in timpul exercitiului.

Nota

1. Cattimp utilizatorul efectueaza exercitii, ecranul va afisa automat valorile. Atunci cand nu va face exercitii timp de mai mult de 4 de
secunde, ecranul se va stinge si toate valorile vor fi stocate in memoria calculatorului. Cand utilizatorul incepe sa utilizeze din nou
aparatul, ecranul va reporni.

Instalati doua baterii 1.5V UM-4 OR AAA in carcasa din spatele calculatorului.

(De fiecare data cand bateriile sunt indepartate, toate valorile functiilor vor fi resetate.)

Daca indicatoarele nu apar corect pe monitor, va rugam sa reintroduceti bateria pentru a avea rezultate bune.

Cand afisajul LCD este slab, inseamna ca bateriile trebuie schimbate.

2.
3.
4.
5.

33



SOLUTIONAREA PROBLEMELOR

1. Schimbarea bateriilor: Pentru a schimba bateriile calculatorului, va rugam s& scoateti calculatorul din

carcasd si sa scoateti capacul. indepartati vechile baterii si inlocuiti-le cu baterii noi, de tip AAA. In final,
asezati capacul pe calculator si asezati calculatorul Tnapoi in carcasa.

2. Calculatorul nu functioneaza corect. Daca calculatorul nu functioneaza corect, verificati daca

partea de jos a cablului este conectata cu partea de sus si apoi asigurati-va daca cablul de sus este conectat
la calculator. Daca ati verificat cele de mai sus si calculatorul continua sa nu functioneze, verificati daca
bateriile trebuie sa fie nlocuite sau dacé sursa de alimentare (transformatorul) ELIPTICA, intrucat este
electromagnetica, este conectata corespunzator la aparat, astfel incét calculatorul sa poata functiona.

3. Nu exista rezistenta. Daca pe bicicletd nu exista rezistenta la intindere, asigurati-va ca cablul de
rezistenta superior este conectat corect la partea inferioara.

INTRETINERE

1. Tnainte de a porni aparatul, asigurati-va ca toate suruburile si piulitele sunt introduse correct

2. Bateriile uzate sunt deseuri periculoase. Va rugam sa le indepartati depozitandu-le in recipiente de reciclare si nu la gunoi.

3. Cand doriti s& aruncati aparatul, scoateti bateriile din calculator si aruncati-le separat intr-un cos de reciclare.

34



GARANTIA APARATULUI DE FITNESS MULTIFUNCTIONAL/ BANCII
Garantia este valabila doi (2) an de la data achizitiei produsului

*Garantia acopera orice eroare de fabricatie.

*Eventuala inlocuire a unei piese de schimb este la latitudinea tehnicianului.

*Costul asamblarii si al verificarii sunt acoperite de consumator.

+Vizita tehnica dupa 14 zile calendaristice de la data achizitionarii va fi platita de catre consumator, care va achita taxa ceruta de firma.

Daca se depasesc limitele service-ului, aparatul va fi trimis la service-ul central.

1. Tn cazul defectarii in termen de 14 zile de la data cumpararii, produsul va fi preluat printr-o firma de transport de la locatia clientului. n acest caz,
costurile de transport sunt suportate de companie.(Daca este o defectiune a dispozitivului).

2. In cazul defectérii dup& 14 zile de la data cumpararii produsul va fi transportat de catre client la firma de transport. Costurile transportului de catre
firma de transport pana la service si viceversa sunt acoperite de catre companie. (Daca este o defectiune a dispozitivului).

*Garantia se aplica numai primului cumparator al produsului.

*Garantia se aplica numai daca produsul functioneaza in casa - in interior si nu in sali de sport, cluburi, zone de folosintd comuna, in aer liber etc.

*Repararea oricarei defectiuni se realizeaza cat mai repede posibil.

*Nu este posibila cererea de despagubire a clientului, fie din cauza lipsei pieselor de schimb, fie din cauza unei intarzieri a repararii.
*Costurile de transport de la compania de transport la service si invers sunt acoperite de client.( Daca aceasta este o defectiune client).

GARANTIA NU ESTE VALABILA
*Cand deteriorarea rezulta din pricina utilizarii incorecte sau a intretinerii necorespunzatoare, caderi, foc.
*De asemenea, garantia nu acopera materiale consumabile, cum ar fi piese din plastic, cabluri, scripeti, tampoane, bureti, curele care se deterioreaza
prin uz sau din alte cauze.
*Garantia nu acopera pagubele produse de persoane neautorizate pentru reparatii.
*Garantia nu acopera daunele rezultate din asamblarea necorespunzatoare.

*Pentru a fi valabila garantia, trebuie sa se prezinte dovada achizitiei. Date de contact
- L = o . Contact I deschi INTERSPORT Romani
in toate aceste cazuri, utilizatorul pliteste vizita si piesele de schimb. ontact normat deschis omanta

Tara Romania
*Compania si importatorul nu sunt responsabili pentru eventualele erori tipografice. Denumirea companiei SC GENCO TRADE SRL
*Produsul are o autorizatie de introducere pe piata in Comunitatea Europeana Adresa 1. Strada Biharia, numrul 67-77, Sector 1

Adresa 2 -

Codul Postal 013981

Orasul Bucuresti

Judetul

Tara Romania

Telefon +402120111 80

Fax +402120111 87

Internet

E-mail

Mentiuni

35



http://www.intersport.ro/
mailto:office@genco.ro

Y INTERSPORT

THE HEART OF SPORT

E2.2
ENIMNTUYEH TPEHAXOP
C MArHUTHO
HATOBAPBAHE

BULGARIAN MANUAL




BAXHU UHCTPYKLIMX 3A BE3OMACHOCT

L

©

10.

11.

12.
13.

14.

Mons, cbxpaHsiBaiTe ToBa pbKOBOACTBO Ha CUIYPHO MSICTO, 3a a MOXXETE NeCHO Aa ro usnonseate B 6baelue.

BaxxHo e aa npoyeTeTe USANOTO PHLKOBOACTBO Npean Aa NpUCTbNUTE KbM CriobsiBaHe 1 u3nonssBaHe Ha ypeaa. CurypHarta u
edekTMBHa ynoTpeba Moxe a ce NOCTUIHe camMo ako ypeabT e CrnobeH 1 ce Noaabpka 1M u3nossea npaBuHo. Balla oTroBopHOCT e
a ce yBepuTte, Ye BCMYKU NOTpebuTenu Ha ypeaa ca MHpopMUpaHu 3a BCUYKU NpeaynpexaeHvs 1 npeanasHn Mepku.

Mpeou oa 3anoyHeTe KakBaTo M Ja e TPEHMPOBbBbYHA Nporpama, Tpsbea Aa ce KoHcynTuparte ¢ Bawwusa nekap, 3a ga onpegenute ganm
Cce HamupaTe B KaKBOTO 1 Aa € MeAUUMHCKO Ui hmM3n4ecko CbCTOsIHME, KOeTo B1 MOrMo Aa U3noXxun Ha puck BaweTto 3gpase nnm
6e3onacHoCT unu ga NnpegoTBpaTtu NPpaBUHOTO M3Mnon3BaHe Ha ypeaa. CbBeThbT Ha Bawwmvsa nekap € oT CbLUEeCTBEHO 3HaYeHMe, ako
npuemare nekapcTBa, KOUTO BIMSIAT Ha CbpLETO, KpbBHOTO HansraHe UNn HMBaTa Ha XOnecTepor.

OOpbLuanTe BHUMAHWE Ha CUTHANUTE Ha TANOTO. HenpaBuMHOTO U NPeKOMEPHO YINpaXKHABaHE MOXe Aa € BpeOHO 3a BalleTo
3gpaBe. CnpeTe ynpaXXHEHMETO, ako NOSMy4YUTe HAKOW OT criegHuTe cumnTomu: 6onka, cTsaraHe B rb-pavTe, apuTMusi, NPEKOMEPHO
3agbxBaHe, rmaBobonve, 3aMasHOCT UK rageHe. AKO U3nuTaTte HAKoe OT Te3n CbCTOsHUS, TpsibBa da ce KoHcynTupaTe ¢ Bawwus
nekap, Npeav Aa NpoabiknuTe TpeHMpoBbYHATA CY Nporpama.

Ma3eTe geuarta n XUBOTHUTE Aaned oT ypeaa. YpeabT e npegHa3Ha4vyeHa caMo 3a Bb3pacTHMU.

ManonsBgavite ypeaa Ha ctabunHa, paBHa NOBBbPXHOCT CbC 3aLUMTHO MOKPUTUE 3a Noda Unu kunuma. 3a ga cte CUrypHu B
BesonacHocTTa cu, ypeabT Tpsbea ga 6bae noHe Ha 0,5 MmeTpa OKOo Hes.

Mpeou oa v3nonaseare ypeaa, NpoBepeTe Aanv 0ONToBeTe M raknte ca 3apaBo 3aTerHaTtu.

BesonacHocTTa Ha ypeaa Moxe Aa 6bAe rapaHTupaHa camo ako NpaBuTe PefOBHM NPOBEPKU 3a NOBpean U / Unn N3HoceaHe.

BuHaru nanonseaiite ypeaa cnopeq ykazaHusita. AKO oTkpueTe gedeKTHU YacTu npu crnobsiBaHeTo UK NpyuBepkaTta Ha ypeaa, unm
KoraTo 4YyeTe Heobu4anHu LWymoBe OT ypeaa rno BpeMe Ha ynotpeba, cnpeTe He3abaBHO. He nsnonseawTte ypena, okaTo npobneMbT
He 6bae paspeLleH.

HoceTe noaxoasio obnekno, koraTo uanonssarte ypega. N3bsareanTte ga HocuTe LUMPOKK ApEXU, KOUTO MoraT fa ce 3axBaHar 3a
ypena vnv aa orpaHuyat unu 6rokvpat ABUKEHMETO.

YpenwT e TecTBaH U ceptudpmumpar B knac H.C. EN957 MNoaxoasiw, e camo 3a gomaluHa ynotpeba. MakcMManHo Terno Ha
notpedutens: 100 kr. Cnupa4yHNAT kKanauuTeT He 3aBMUCK OT CKOpOCTTa.

YpenbT He € noaxofsiy 3a TepaneBTuU4Ha ynoTtpeba.

BHumaganiTe, Korato nosauraTe unu npemecTeaTte ypeaa, Taka ye aa He HapaHute rbpba cu. BuHarn nanonssante nogxogsawmre
TEXHUKM 3a NnoBauraHe u / Unv nouckamtTe NoOMoLl, ako cMmdaTaTe, Ye € Heob6xoammo.

Bcurukm nogBwkHM YacTu (HanpuMep neganu, cefarnka ... U T.H.) ce HyXaasaT oT ceaMuyHa nogapbxkka. [lpoBepeTe BCUYKO nNpeam
ynoTpeba. AKO HAKOM akcecoap e cuyneH unu pasxnabeH, mons, cMeHeTe ro He3abaBHo. MoxeTe Aa n3nonssaTte CBOSI ENUNTUYEH
Benocunea, Korato € 0THOBO B OOPO CbCTOSIHUE.

37



PARTS LIST

P,?CF:_T DESCRIPTIONMN QTY Pﬁg-r DESCRIPTION QTY
1. Main Frame 1 27. Allen key Bolt (MM10 x 25) 2
2. Rear Stabilizer 1 28. Spring Washer ({ 210) =2
3. Rear End Cap 2 29, Wwasher (210 ) 2
4. Front Stabilizer 1 30. Camage Bolt (M8 = 40) 4
5. Front End Cap =2 31. Connecting Shaft 1
5. Domed Mut (ME) a8 32. Camage Bolt (M8 x15]) 4
. Curved Washer (28) 12 33 Lower WWire 1
= Bolt (M8 = B60) 4 34 Upper WWire 1
9. Spring Washer (1/27) 2 35. Lower Cable 1
10. Safety MNut (1,27 1 36. Upper Cable 1
11, Safety Mut (1/27) 1 37 Front post 1
12, Crank (Left) 1 38. Tension Knokb 1
13, Crank (right} 1 39. Computer Holder 1

14RL. | Pedal Hinge Bolt (RSL) (1/27) 1 40. Computer 1
15. Spring Washer ( &10) e 41 Fix Screw 2
16. Mut { R0} 4 42 Bolt (MM10 > 50) 4
LEE Wwasher ( @210) El ElcH Foam Grip 2
18. Pedal (Left) 1 e Handle bar end cap 4
19 Pedal [ Right) 1 45 Handle bar 1
20. Pedal tubing [ Right) 1 A6, Foam Grip 2
27 Pedal Tubing (Left) 1 47 Vwasher ([ @8) 2
22 Wiawy Washer { @26xE@17.8x0.3) 4 48, Hex head bolt (MEBx25mm) 2
23. Left Handlekbar 1 49 Handle pulse 2
24 Right Handlebar 1 51. [ Washer (& 28X @16XTS._0) 2
25, Right Fixed Handlebar Left 1 52 Spring Washer ( &28) 4
25 Fixed Handlelbar 1

=

6# M8 (8X) 7# 08(12X)

S

@m@@

8# M8x60( 4x) 9# 1/2"(2X)

[Cod

&

41# M5X10(2X) 15# 010(4X) O C

1X)
@®

14L/RH (1X/1X) 204 (4X)  28# 010(2X) 10/11#1/2" (1X/1X)  16# M10 (4X) 0

@ 6 © - - O
17# 010@X)  27#M10X25(2X) 29# 010(2X) 31 (1X) 32# M8*15 4X) @3
© @—mm Oimm @EE ® ™

a47# 08(2X) 30# M8x40( 4x) 42# M10x50( 4x)

48# MB8X25(2X)

52# 08 (4X)

51# 028X016(2X)

38



AHAJIIUTUYHA CXEMA 3A CITIOBABAHE




MHCTPYKLUU 3A CITIOBABAHE

CTblKA 1

MpukpeneTe aBaTa ctabunuaaTopa,
3ageH (2) n npeaeH (4) KbM OCHOBHaTa
pamka (1), KaTo usnonssaTe YeTUpu
komnnekra 6ontosu raviku M8 (6), wanbm
@8 (7) n BuHTOBEe M8 X 60 (8).

CTbIIKA 2

MHcTtanmpanTe npegHaTa BepTukanHa ctonka (37) KbM
OCHOBHaTa pamka (1), KaTo NbPBO CBbPXKETE JONHaTa YyacT
Ha ceH3opa Ha kabena (33) KbM ropHaTa 4acT Ha ceH3opa Ha
kabena (34) u cnep ToBa npukpeneTe OOMHUA Kpaln Ha
cbnpoTmBuTENHNA Kaben (36 ) KbM KykaTa B AonHaTa 4act
Ha cbnpoTuBMTenHuA kaben (35), (KakTo e nokasaHo Ha

durypara).

MoHTupanTe npegHaTa BepTukanHa ctonka (37) Bbpxy
OCHoBHaTa paMka (1) ¢ nomoLlTa Ha YeTUpPU U3BUTK LWanbun
(98) (7) n BuHTOBE (M8 X15) (32).

40



CTbIIKA 3

PerynupawnTte nesus n gecHusa negan (19)

1 (18) kbM cboTBETHUTE TPBLOKM (20) 1 (21)
¢ nomMoLuTa Ha BuHToBe M10*50 (42),
wanbun I8 (17), wanbu tTun Grover @10
(15) v rankm M10 (16).

CTbIIKA 4

PerynupanTte nasata u gacHaTa gpbxka (23 n 24) kbM
npeaHarta oc (37), Kato noctaBuTe cebp3BalLms Ban (31) u
cBbpXKeTe ¢ ropupaHa warnba F26x317.8 (22), wanba
Tmn D @ 28X @16XT5.0 (51), wanba F10 (29), wanba tmn
Grover @10 (28) n BuHT M10x 25 (27).

CebpxeTe onopHute Tpbbu Ha neganute (L&R) (20 n 21)
KbM KONSIHOBMTE BasfioBe ¢ nomoLlita Ha 1/2” BuHTOBE
AneH (14L n 14R), rocppupanu wanbun 326x 317.8 (22),
1/2” Tun Grover (9) n 1/2” npegnasHa ranka (10&11).

ol

28 Lt
-

23

21

14L 10

41



CTbIKAS

lMocTaBeTe npegHaTta ApbxKa
(45) B ocHOBaTa 1 Ha npegHaTa
BEpTUKaNHa CTONKa, KaKTo e
NMoKa3aHO Ha YepTexa, CBbpXeTe
C ABa KommnnekTa wanou 38 (47)
n BuHTOBE M8 X 25 € KBagpaTHa
rnasa (48).

CTbIIKA 6

Mnb3HeTe gacHaTa gpbxkka (25) n naeata gpbxka (26)
CbOTBETHO B OCHOBATa 3a AsicHaTa ApbXkKa (24) n ocHoBata
3a nsiBaTa gpbxka (23) n pukcupante ¢ 4YeTUpU KOMMNNEKTa
BuHTOBE M8x40 (30), n3sutun wanbun B8 (7), wanbu Tmun
Grover &8 (52) n ravikn M8 (6).

42



CTbIIKA 7

Mpukpenete  komnioTbpa  (40)  KbM
ornopHaTa ocHoBa (39) B ropHarta 4acT Ha
npegHata BepTukanHa crtonka (37) wu
3aKpeneTe C NOMOLLTa Ha ABa MOHTaXHMU
BuHTa (41). CBbpXKETe kabenHus ceH3op
(34) kbM 3agHaTa YacT Ha komnoTbpa (40),
CBbpXeTe ropHaTa 4acT Ha ceH3opa 3a
kaben (34) kbM komnwoTbpa. CBbPXKETE
ropHaTa 4acT Ha ceHsopa 3a kaben (35)
KbM KOMMIOTbPA, KaKTO € MNoka3aHo Ha
CTPaHUYHMSA YEePTEX.

PEIYNUPAHE HAYCTOMYUBOCTTA

3aBbpTeTe cenekTopa 3a perynmpaHe no
nocoka Ha YacoBHMKOBaTa CTperka, 3a Aa
yBENnuunUTE TBbPAOCTTA, M 06paTHO Ha
YyacoBHMKOBaTa CTperika, 3a a Hamanure
TBbPAOCTTA Ha NeJjanuTe.

43



WHOWKATOPU HA KOMMKOTHPA

®YHKLIMW HA BYTOHA: —

PEXXUM: M36epeTe BCcska hyHKUMS, KaTO HAaTUCHETE ByTOHa B PEXMM Ha CKaHMpaHe. Ypes HaTuckaHe Ha LieHTpanHua 6yToH MoxeTe Aa
3aknoumnTe Tekywata QyHKuna. 3aapbXTe 3a 2 cekyHau, 3a Aapectaptupare BCUYKM OyHKLMW.

OYHKUUUN:

ABTOMaTU4HO CKaHMpaHe

Cnep kaTo BKIHOYMUTE KOMMOTbPA, BCUYKM DYHKUUK (BPEME--CKOPOCT-Pa3CcToSHNE-Kanopum-nyJsc) ce nokaseaTt — BCska e4Ha 3a 6 CEeKyHAMW.

CKopocT

lMokasBa TekyLaTa CKopocT no Bpeme Ha TpeHuposka oT 0.00 4o 999.9 km / v.

Bpeme

Moka3ea o6LoTo BpemeTpaeHe Ha ynpaxHeHneTo oT 0.00 go 99.00 muH.

Pa3cTosiHune

lMokasBa TEKYLLOTO pasCcTosdHme no BpemMe Ha TpeHuposka oT 0.0 oo 999.9 km.

Kanopuu

Mokasea noTpebneHneTo Ha kanopun no Bpeme Ha TpeHnposka oT 0.00 oo 9999 kanopuw.

Mync

lMoka3Ba cbpaeyvHaTa YecToTa Ha NOTpebuTenst Ha BCekn 5 ceKyHam No BPEME Ha TPEHUPOBKA..

3abenexka

1. [okaTo noTpebutensaT nanbiHsABa ynpaxHEeHWs, Ha ekpaHa aBTOMaTUYHO Le ce nokaseaT cTonHocTuTe. KoraTto cnpe ga nsnonsea
ypeaa noseye oT 4 MUHYTU, EKPaHbT LLiEe U3racHe 1 BCUYKM CTOMHOCTYM LWe 6baaT CbXpaHeHn B nameTTa Ha komntoTbpa. Korato
noTpebunTenaT 3anoyHe Aa n3nonssa OTHOBO ypeaa, eKpaHbT Lie Ce BKIoYM OTHOBO.

2. [loctaBete age 6atepun 1.5V UM-4 OR AAA B KyTUsiTa Ha 3agHaTta 4YacT Ha KomntoTbpa. (Korato 6atepumTe ce n3sagaT, BCUYKK
CTOMHOCTU Ha pyHKUUNTE LWe 6baaTt HynupaHu.)

3. AKO MHOUKaTopuTe He ce NnosiBaBaT NPaBWUIHO HA MOHUTOpPA, MONs, CMeHeTe baTepuaTa 3a no-4obpu pesynTaTtw.

4. Korato LCD mMoHUTOpP®BT € cnab, ToBa o3Ha4aBa, Ye baTepunte TpsioBa aa 6baat CMEHEeHM.

44




PA3SPELWWABAHE HA MNMPOBJIEMU

1. CmsaHa Ha 6aTepuu: 3a ga cMeHUTe baTepumTe Ha KOMNIOTbPA, MOJIs, M3BAAETE KOMMNIOTbPa OT KyTUATa 1 CBaneTe Kanaka.
OTtcTtpaHeTte ctapute 6atepumn n ru cmeHeTe ¢ Hosu 6atepun Tun AAA. Hakpasa noctaBeTe kanaka Ha KOMMTbpa U BbpHETE
KOMMIOTbpa B KyTUsATa My.

2. KoMnTLPBLT He paboTu NpaBUITHO: AKO KOMMNIOTbPBT HE paboTn, NpoBepeTe Janu AofNHaTa YacT Ha kabena e cBbp3aHa ¢
ropHaTta 4yacT 1 crnef ToBa NpoBepeTe Aanu ropHMAT kabern e CBbp3aH B CnoTa Ha KoMMTbpa. AKO CTe NpoBepunm
ropenoco4eHOTO U KOMMITBLPBLT BCE OLLe He paboTu, yBepeTe ce fanu 6baTepumTe He TpsabBa Aa ce NOAMEHAT NN 3axpaHBaHETO
(TpaHcdopmatopa) EJIMMNTUYEH, ako Ton e enekTpoMarHUTEH, € NpaBuUIiTHO CBbP3aHO KbM ypeaa, Taka 4e KOMNTbLPBT 4a
paboTu.

3. Hama cbnpoTuBneHme. AKo HAMa CbNPOTUBIEHME HA pa3TaraHe Ha Benocuneaa, ysepete ce, Ye ropHUAT CbNpoTUBUTENEH
kaben e npaBWITHO CBbP3aH C JonHaTa 4acT.

NnoAaOPBXKA

1. TMpeaw pa ctaptupare ypena ce yBepeTe, Ye BCUYKM BUHTOBE M ralky ca NOCTABEHU MPaBUITHO.

2. WsnonseanuTte 6atepum ca onacHn otnaabumn. Monsi, nsaxebpreTe rv B KOHTENHEP 3a peuuKiiMpaHe, a He B KOLIYETO 3a
OOKIyK.

3. Korato nckate ga usxebpnure ypena, nssagete 6arepumrte oT KOMNIOTbPA U MM U3XBBPIIETE OTAENHO B KOHTENHEP 32

peumnKnupaHe.

45



FrAPAHUUA | HA BENOCUNEOU /| ENMUNTUYHU YPEOU
MapaHuuaTa e BanuaHa 3a [1Be (2) roauHn oT gaTaTa Ha NoKynkara

-I'apaHu,MﬂTa NnoKpumBa BCUYKM NMPOMN3BOAOCTBEHU IPELLKN.

*[logmsiHaTa Ha pe3epBHN HacTu € No npeueHka Ha TeXHUKa.

*CrnobsiBaHeTo U npoBepKaTa Ca 3a CMeTKa Ha I'IOTpe6VITeJ'Iﬂ.

*[loceweHneTo Ha TexHWK cnepq 14-Te KaneHgapHu OHW OT AataTta Ha NoKynkarta e Obae Ha4MCreHo Ha FIOTpe6VITeJ'I$-| C BanngHaTa Takca Ha
KOMNaHuATa.

*13BBH rpaHnunTE Ha cepBu3Harta ycnyra ypeabT e ce n3npailla B OCHOBHOTO CEPBU3HO NMOMELLIEHNE.

1. Ypeawm, noBpedeHu B pamknTe Ha 14 AHM OT AaTaTa Ha MOKynkaTa, Lie ce norny4aBaTt OT TPaHCNopTHa KOMMNaHus oT
MECTOMOJSIOXKEHNETO Ha KnneHTa. B To3n cnyyanm TpaHCNoOpTHUTE pasxoau ce noemat OT ApyKecTBoTOo. (AKO cTaBa Ayma 3a
HEen3npaBHOCT Ha ypeaa).

2. Ypeawn, nospeaeHu cneq 14 gHu OT gaTaTa Ha NoKynkaTa e ce TpaHCnopTupaT OT KNMeHTa B TpaHcnopTHaTa KoMnaHus.
TpaHcnopTHUTE pa3xoau OT TPaHCMopTHaTa KOMMNaHUsl 4O CePBU3HOTO MOMeELLeHne 1 06paTHO ca 3a CMeTka Ha KOMNaHWATa.
(Ako cTaBa Ayma 3a HEU3NMPaBHOCT Ha ypena).

s[[apaHuuaTa BaXkn camo 3a MbpBUS KynyBad Ha npoaykTa.
*["apaHumATa BaXku camo ako NpoayKTbT paboTh B JOM - Ha 3aKpUTO M He BbB (PUTHEC 3ana, CNOPTHM 3anu, KIyOoBe, NOMELLLEHMS Ha
OTKPUTO U Ap.
*PeMoOHTMpanTe BCUYKN NOBPEean Bb3MOXHO Han-CKopo.
*/ckoBe 3a 0be3LleTeHMe Ha KNMeHTa, Nopaaun nurnca Ha pe3epBHN YacTu Unv nopaau 3abaBsHe Ha peMOHTa, He ce npuemar.
*TpaHcnopTHWUTE pa3xoam OT TpaHCMopTHAaTa KOMMNaHWs 0O cepBM3HaTa 3ana n obpaTHo ca 3a cMeTKa Ha knuneHTa. (AKo ToBa e
HEeu3npaBHOCT Ha NoTpebuTtens).
FAPAHUUATA HE BAXU
*Korato noBpegata e npuynHeHa OT HenpaBunHa ynotpeba unu nowa nogapbkka.
*OcBeH TOBa, rapaHuusiTa He NOKpMBa KOHCYMaTMBU U OPUKLIMOHHU MaTepuanu KaTto nnacTMacoBM YacTu, neganu,
TpaHcdopmaTopu, peMbLM, AYHANPEHOBN YacTu, KOUTO ca NoBpeaeHn oT ynoTpeba nnmn no gpyra npuymHa.
s[[apaHuuaTa He NOKpMBaA LWEeTU Nopaan BUHOBHOCT Ha HEYMbIIHOMOLLEHW 3a U3BBLPLUBAHETO HA PEMOHT fvua.
*["apaHuuaTa He NoKpuBa NOBPEAN, MPUUMHEHWN OT JOLLO CriobsiBaHe.
*3a pga Baxu, rapaHuusaTa TpsibBa Aa 0bae npuapyXeHa oT AoKa3aTesnCTBO 3a MOoKyrka.
B1bB BCMYKM FOPENOCOYEHU criyyam NoTPeoUTeNnAT noeMa pasxoguTe 3a nocelleHne U pesepBHU YaCTHU..
*KoMnaHusitTa 1 BHOCUTENAT HE HOCAT OTFOBOPHOCT 3@ €BEHTYanHW NeYaTHU rpeLLKu.
*[MpoaykTbT € ogobpeH 3a TbproBusi B EBponenckata obwHoct, CE CE INTERSPORT IMbpuust
Genco Bulgaria Ltd.
Codma 1797, yn. "OkonoBpbCTeH MbT" Ne 216
Bwnrapus
Ten.: +3592 439 31 81
www.intersport.bg
http://www.intersport.bg/bg/company/contact

46



Y INTERSPORT

THE HEART OF SPORT

E2.2
MANYETIK ELIPTIK
BISIKLET

TURKISH MANUAL




ONEMLI GUVENLIK TALIMATLARI

Litfen bu kilavuzu her zaman yaninizda bulundurunuz.

1.

No

10.
11.
12.
13.

Bu ekipmani monte etmeden ve kullanmadan énce, bu kilavuzun timunt okumaniz dnemlidir. EKipmanin dogru bir sekilde monte
edilmesi,bakiminin yapilmasi ve kullaniimasi durumunda ancak gtvenli ve etkin bir sekilde kullanilabilir. TGm kullanilicarin tGm
uyarilar ve 6nlemler hakkinda bilgi verilmesi, sizin sorumlulugunuzdadir.

Herhangi bir egzersiz programina baslamadan once, saglinizi ve glivenliginizi riske sokabilecek ya da ekipmani uygun bir sekilde
kullanmanizi engelleyebilecek herhangi bir tibbi ya da fiziksel durumunuzu tespit etmek igin, doktorunuza danismaniz gerekmektedir.
Kalp atisi hizinizi,kan basincinizi ya da kolestrol seviyenizi etkileyen bir tedavi goruyorsaniz,doktorunuzun tavsiyesi gereklidir.
Vicudunuzun verdigi tepkilere dikkat ediniz. Yanlis yada fazla egzersiz sagliniza zarar verebilir. Asagidaki bulgulardan biriyle
karsilasmaniz durumunda, egzersiz yapmayi birakin: agri,gogis agrisi,dliizensiz kalp atisi,nefesin fazla kesilmesi,bayilma hissi,bas
dénmesi ya da bunalti hissi. Eger bu durumlardan herhangi birini tecriibe ediyorsaniz, egzersiz programinizi devam etmeden énce,
doktorunuza danigsmaniz gerek.

Cocuklari ve evcil hayvanlari ekipmandan uzak tutunuz. Bu ekipman sadece yetiskinlerin kullanimi igin tasarlanmistir.

Bu ekipmani sert ve diiz bir yiizey lizerinde, zemin ya da hali i¢in koruyucu bir 6rti ile birlikte kullaniniz. Glvenligi saglamak icin
ekipmanin gevresi ile her ydénden 0,5 metre boslugu olmalidir.

Ekipmani kullanmadan énce, civatalarin ve somunlarin dogru sekilde sikildigindan emin olunuz.

Ekipmanin gavenligini, dizenli olarak hasar olup olmadigini kontrol ederek saglayabilirsiniz.

Ekipmani, her zaman belirtidigi sekilde kullaniniz. Eger ekipmani monte edereken ya da kontrol ederken herhangi bir hasarli parganin
bulunmasi ya da kullanim sirasinda ekipmandan herhangi bir olagan disi ses duyarsaniz,hemen durdrurun. Sorun ¢éziilmeden
ekipmani kullanmayiniz.

Ekipmani kullanirken uygun giysiler giyiniz. EKipmana takilabileceginden veya hareketi sinirlandirip,engelleyebilecegdinden étiri bol
giysiler giymekten kacginin.

Ekipman, H.C sinifina tabi olarak maksimum kullanici agirhdi olarak 100kg icin test edilmistir. Fren 6zelligi, hizdan bagimsizdir.
Ekipman terapétik kullanim igin uygun degildir.

Sirtiniza zarar vermemek igin,ekipmani tasirken ya da kaldirirken gerekli 6zen gdsterilmelidir.

Tam sokulebilir pargalar i¢in (6rn. Pedalar,oturaklar vb.) haftalik bakim gerklidir. Ekipmani kullanmadan énce her seyi kontrol ediniz.
Herhangi bir parca kiriimis veya gevsemisse, litfen hemen degistiriniz.

48



PARTS LIST

P,?CF:_T DESCRIPTIONMN QTY Pﬁg-r DESCRIPTION QTY
1. Main Frame 1 27. Allen key Bolt (MM10 x 25) 2
2. Rear Stabilizer 1 28. Spring Washer ({ 210) =2
3. Rear End Cap 2 29, Wwasher (210 ) 2
4. Front Stabilizer 1 30. Camage Bolt (M8 = 40) 4
5. Front End Cap =2 31. Connecting Shaft 1
5. Domed Mut (ME) a8 32. Camage Bolt (M8 x15]) 4
. Curved Washer (28) 12 33 Lower WWire 1
= Bolt (M8 = B60) 4 34 Upper WWire 1
9. Spring Washer (1/27) 2 35. Lower Cable 1
10. Safety MNut (1,27 1 36. Upper Cable 1
11, Safety Mut (1/27) 1 37 Front post 1
12, Crank (Left) 1 38. Tension Knokb 1
13, Crank (right} 1 39. Computer Holder 1

14RL. | Pedal Hinge Bolt (RSL) (1/27) 1 40. Computer 1
15. Spring Washer ( &10) e 41 Fix Screw 2
16. Mut { R0} 4 42 Bolt (MM10 > 50) 4
LEE Wwasher ( @210) El ElcH Foam Grip 2
18. Pedal (Left) 1 e Handle bar end cap 4
19 Pedal [ Right) 1 45 Handle bar 1
20. Pedal tubing [ Right) 1 A6, Foam Grip 2
27 Pedal Tubing (Left) 1 47 Vwasher ([ @8) 2
22 Wiawy Washer { @26xE@17.8x0.3) 4 48, Hex head bolt (MEBx25mm) 2
23. Left Handlekbar 1 49 Handle pulse 2
24 Right Handlebar 1 51. [ Washer (& 28X @16XTS._0) 2
25, Right Fixed Handlebar Left 1 52 Spring Washer ( &28) 4
25 Fixed Handlelbar 1

=

6# M8 (8X) 7# 08(12X)

S

@m@@

8# M8x60( 4x) 9# 1/2"(2X)

[Cod

&

41# M5X10(2X) 15# 010(4X) O C

1X)
@®

14L/RH (1X/1X) 204 (4X)  28# 010(2X) 10/11#1/2" (1X/1X)  16# M10 (4X) 0

@ 6 © - - O
17# 010@X)  27#M10X25(2X) 29# 010(2X) 31 (1X) 32# M8*15 4X) @3
© @—mm Oimm @EE ® ™

a47# 08(2X) 30# M8x40( 4x) 42# M10x50( 4x)

48# MB8X25(2X)

52# 08 (4X)

51# 028X016(2X)

49



ANALITIK MONTAJ DiYAGRAMI

50



MONTAJ TALIMATLARI

ADIM 1

Dort set M8 civatali somun (6), @8 rondela
(7) ve M8 X 60 (8) vida kullanarak arka (2) ve
on (4) olmak uzere iki sabitleyiciyi ana
cerceveye (1) takin.

ADIM 2

Kablo sensdrinin (33) alt kismini kablo sensdrinin
(34) Ust kismina baglayarak 6n dikey destek borusunu
(37) ana gergeveye (1) monte edin ve ardindan direng
kablosunun (36) alt ucunu direng kablosunun (35) alt
kisminin kancasina baglayin (sekilde gosterildigi gibi).
Dort egimli rondela (98) (7) ve vidalar (M8 x15) (32)
kullanarak 6n dikey destek borusunu (37) ana
cerceveye (1) monte edin.

51



ADIM 3

Sol ve sag pedali (19) & (18) M10 * 50 (42) vida, D8 rondela
(17), Grover tipi @10 yayh rondela (15) ve M10 somunlar (16)
kullanarak ilgili borulara (20) & (21) sabitleyin.

ADIM 4

Baglanti milini (31) takarak sol ve sag kollari (23 ve 24)
B26x317.8 dalgal yay rondela (22), D tipi rondela @ 28X
@316XT5.0 (51), @10 rondela (29), Grover tipi @10 yayh rondela
(28) ve M10x 25 vida (27) kullanarak 6n boruya (37) sabitleyin.

Pedal destek borularini (L&R) (20 ve 21) krank millerine 1/2”
alyan vidalar (14L ve 14R), @26x @17.8 dalgall yay rondelalar
(22), Grover tipi 1/2” yayli rondela (9) ve 1/ 2” emniyet
somunu (10 ve 11) kullanarak baglayin.

52



ADIM 5

On tutma kolunu (45) 6n dikey destek
borusu Uzerindeki tabanina, ¢izimde
gosterildigi gibi yerlestirin, iki set @8
rondela (47) ve kare bagli M8 x 25 vida ile
sabitleyin.

ADIM 6

Sag kolu (25) ve sol kolu (26) sirasiyla sag kol sehpasina (24)
ve sol kol sehpasina (23) kaydirin ve dort set M8x40 vida
(30), @8 egimli rondela (7), Grover tipi @10 yayli rondela (52)
ve M8 somunlari (6) @8 ile sabitleyin.

53



ADIM 7

Ekrani (40) on dikey destek borusunun (37)
Ust kismindaki sabitleme tabanina (39)
takin ve ki sabitleme vidasini (41)
kullanarak sabitleyin. Kablo sensorunu (34)
ekranin arkasina (40) baglayin, kablo
sensOrinin  (34) dst kismini  ekrana

baglayin. Kablo sensoérinin (35) st
kismini yan ¢izimde gosterildigi gibi ekrana
baglayin.

DIRENC AYARI

Pedallarin direncini artirmak igin ayar segciciyi
saat yonunde, azaltmak i¢in saat yonunun
tersine cgevirin.

54



BILGISAYAR TALIMATLARI )g

DUGME FONKSiYONLARI:

MODE: Tarama modunda diigmeye basarak her bir iglevi segin. Ortadaki digmeye basarak mevcut iglevi
kilitleyebilirsiniz.Fonksiyonlari sifilamak i¢in, bu butonu 2 saniye basili tutunuz.

FONKSIYONLAR:

Auto Scan OTOMATIK TARAMA

Bilgisayari acgtiktan sonra (zaman--hiz-mesafe-kalori-nabiz) tim fonksiyon degerlerlerinin her biri 6 saniye boyunca goériinecektir.

Speed HIZ

0.00’dan 999.9km/s arasindaki antreman hizini gdsterir.

Time ZAMAN

Toplam zamani 0.00’dan en fazla 99.00 dakikaya kadar gosterir.

Distance MESAFE

Toplam mesafeyi 0.00’dan en fazla 999.9 kilometreye kadar gosterir.

Calories KALORI

Egzersiz sirasinda harcanan kalori miktarini 0.00 ila 9999 arasinda olmak Uzere gosterir.
Pulse NABIZ

Egzersiz sirasinda kullanicinin kalp atis hizini dakikadaki atis sayisi olarak gosterir.

NOT

1. Egzersiz makinesini kullanmazsaniz, ekran otomatik olarak ekrani agacak, egzersizden sonraki 4 dakika i¢inde ekrani
kilitleyecek ve tim bilgisayar bellegini bellekte kilitleyecektir. Tekrarlayan egzersiz aracini kullanirken, ekran tekrar tekrar
kopyalanir.

2. Bilgisayarin arkasindaki pil yuvasina 2 adet 1.5V UM-4 OR AAA pil yerlestiriniz. (Piller ¢ikartildiginda,tim fonksiyon degerleri
sifirlanacaktir.)

3. Gostergeler ekranda iyi gérinmuyorsa,daha iyi sonuglar elde etmek igin litfen pili degistiriniz.
4. LCD ekranin zayif olmasi, pillerin degistiriimesi gerektigi anlamina gelir.

55



AKSAKLIKLAR VE ONARIM

1.Pil degistirme: Bilgisayarin pilini degistirmek icin,lGtfen bilgisayari standindan ¢ikariniz.
Bilgisayarin kapagini agarak eski pili gikariniz. Yeni bir AA tipi pil yerlestiriniz. Son olarak bilgisayarin
kapagini kapatiniz.

2. Bilgisayar diizgiin calismiyorsa. Litfen alt kablonun Ust kabloyla bagli oldugundan emin olunuz ve
ardindan ust kablonunda bilgisayara bagli oldugundan emin olunuz. Yukaridekileri kontrol ettiginiz halde
bilgisayar hala galismiyorsa,lttfen glic kablosunun cihaza dogru sekilde bagh oldugundan ve
calistigindan emin olunuz.

3. Diren¢ yoksa: Eliptik bisikletin gerilimi ve direnci yetersiz ise, ust gerilim kalosunun alt gerilim
kablosuyla duzgun sekilde baglandigindan emin olunuz.

BAKIM
1. Ekipmani kullanmadan 6nce, civatalarin ve somunlarin dogru sekilde sikildigindan emin olunuz.

2. Kullanilimig piller tehlikeli atiktir. Lutfen kullaniimis pilleri cop kutusuna degil atik pil kutusuna atiniz.

3. Hurdaya g¢ikarilmadan 6nce piller ekipmanin igcinden ¢ikarilmali ve guvenli bir sekilde bertaraf
edilmelidir

56




KONDISYON BiSIKLETI/ELIPTIK BiSIKLET/GARANTISI
Uriiniin satin alindid tarihten iki (2) yil boyunca gegerlidir.

*Garanti herhangi bir Gretim hatasini kapsar.

*Yedek parcanin degistiriimesi teknisyenlerin takdirine baghdir.

*Montaj,kontrol tlketici tarafindan karsilanir.

+UrGiniin satin alindidi tarihten 14 giin sonra teknisyen tarafindan bakimi igin sirket tarafindan gosterilecek icret, tiiketici
tarafindan karsilanir.

*Servisin olmadigi alanlarda, triin ana servise génderilecektir.

1. Uriin satin alindidi tarihinden itibaren 14 giin icinde gergeklesen bir hasarda musterinin evinden kargo ile teslim alinacaktir. Bu durumda
kargo maliyetleri sirket tarafindan karsilanir.
(Cihaz kaynakli bir ariza ise).
2. Uriiniin satin alindidi tarih Gzerinden 14 giin gegmesi durumunda yasanan bir hasarda, Uriin kargo sirketine musteri tarafindan
ulastirilacaktir. Uriiniin kargo sirketinden servis merkezine gdnderilme masraflari sirket tarafindan karsilanacaktir. (Cihaz kaynakli bir ariza ise).
*Garanti yalnizca Grtnin ilk alicisi igin gegerlidir.
*Garanti sadece Uriiniin (spor salonlarinda, kuliiplerde, ortak alanlarda degil)
sev Urdnd olarak kullanilmasi durumunda gegerlidir.
*Hasar mimkun olan en kisa sure iginde onarilir.
Gerek yedek parca eksikligi gerekse onarimda yasanan gecikmeyle ilgili olarak miisteri hicbir tazminat talebinde bulunamaz.( istemci kaynakli
bir ariza ise)
GARANTI, GEGERLI DEGILDIR

*Hasarin kétl kullanim veya yetersiz bakim kaynakli olmasi durumunda, gegerli degildir.
*Garanti, plastik parga, kemer, pedal, transformator gibi sarf malzemelerin kéti kullanimdan veya baska bir nedenden dolayi zarar gérmelerini
kapsamaz.
*Garanti cihazin yetkisiz kisiler tarafindan onarimini veya bakimini sirasinda verdigi hasari kapsamaz.
*Garanti kéti montajdan olusan hasari kapsamaz.
*Garantinin gecerli olmasi icin trline alisveris fisinin/faturasinin da eslik etmesi gerekir.

Yukaridaki tiim durumlarda, teknik servisin ziyaretinin ve yedek parca masraflarinin maliyeti kullaniciya aittir.

*Sirket ve ithalat¢l yazim hatalarindan sorumlu degildir.
+Uriin, Avrupa Toplulugu’'nda,(CE) pazarlama onayina sahiptir.

INTERSPORT TURKISH
Kozyatagi Mahallesi, Degirmen Sk.
No:18/19B, Nida Kule is Merkezi KAT:24

TEL. : + 902166551000 57




